FCC AND IC RF TEST REPORT

Product Tested Report Number
ShareLink 250 W 2051-1

Prepared for:
Extron Electronics
1025 E. Ball Road
Anaheim, CA 92805
714.491.1500

Prepared by:

Extron Electronics — Compliance Lab

aa

' ACCREDITED|

Testing Cert # 3429.01



23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W
TABLE OF CONTENTS

REVISION PAJE ciiiieiiiiiiitiiiiiieeiiisineesissssressssssssssssssssss s ssesssssesssssssssssssssssssssssssssessssssssssssssssssassssssssassssss 4
CERTIFICATION titttttuuiiiiiiiiiiinnnmnsisiiiiiieesssssssssimiimmesssssssssssttmmmssssssssssssstsmmssssssssssssssssesssssssssssssssssssnsssssss 5
1 GENERAL INFORMATION 1iiiittttuueiieiiniiiiemmnmessiimmiimmmmssmssssiimiimmmsmssssssssiimmmssssssssssssssmsssssssssssssssssssssns 6
I AN o] ][ Tot=Tq | i 1) (o] 4 =1 1 e o [0TSR 6
I N o] o] [ Tot= a0 o TR Y/ o1 TSRO RRPRR 6
1.3 Related SUDMITTAI(S)/GIANT(S) ...ccveererrerreieieiieiirieeestertetete ettt sttt be bt st b ettt b e bt e b sb s e s ene e e e eneas 6
I =TS YT Voo o] (oo YA TSROSO 6
1.5 Test FacilitieS and ACCIEAIALIONS. ........ccueiiirirererieriese ettt sttt et e b e bt s bestesbeseneeneeneeneas 6
1.6 MEaSUIEMENT UNCEITAINTY ......coeiirtirteieieiieieetesteste sttt ettt sttt sttt et s e bt b e st e b et et et e st e bt ebe s b e st e sensenneneeneeneas 7

2 PRODUCT INFORMATION ...cuututtttunennnnnnsnnensnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 8
2.1 DeSCHIPLION OF tNE EUT ...ttt ettt et s e e et e e be et e s teesb e besssestesbeenbesteessentesseensesseennestes 8
2.2 DeSCrIPLION OF tNE ANTENNEL......couiiiieieiieieeieet sttt ettt a e bbb e st et et et eae e bt e bt sbe st e s et et eneeneeneenes 8
2.3 DeSCIIPLION Of POWET SUPPIY ...oeveeeieieeeeeeee ettt ettt ettt st e st e bt esteesbesbeess e bessaenbestaeasenbesseensesseennetes 8
2.4 DESCIIPLION OF TESE SEUUP .vevveieiieeiecte ettt sttt s e et s e et e s be et e s teebe e besteesbesbesssastesbeessesteessentesseensesseensesses 8
2.5 Worst Test Modes and Channel DELallS.........ccooivieiirieiirieesece ettt s ee e 10
2.6 WOrst Case POWET SELHNG PAFGIMELEL .........ccvccieiieeeticreeee sttt e ste st e e teereeste s e esaeste s e essesseessestesreessesseessensesseensenns 11
2.7 EQUIPMENE MOAIFICALIONS ....c.veceiiiiieceeceeee sttt ettt ettt et et e s te e s et e e aeeabesbeesaesteebeenbesteereensesseensenns 11
2.8 TESHNG CONUIION ...ttt a e bbbt et e e e st e bt e bt e bt s b e se et et e s e eseeseebeebeebe st e be s enneneeneeneas 11
2.9 SOFIWATE ...ttt st et et e e s e st e bt e be st e s A et et e s e ene e Rt e bt e R e e b e sA e te Rt ent e st e Rt eheebeebe st e teteneeneeneereas 11

3 TEST AND MEASUREMENT EQUIPMENT ....uuuuiiiinnnnninnnnnnnsnisssssssssssssssssssssssssssssssssssssssssssssssssses 12
4 TEST RESULTS SUMMARY iiiiitttuuniiiiiiiiiiinensmiiiiiiimmemsmsssiiiimmsmsmsiiimmmmsmsssssiiimmssssssssssssn 13
Lo 0 L I I 20 O 14
B TEST RESULT Suruiiiiiiiiiiitiinnniiiiiiiiieessmsssiiiiiiiimesmsmssssiiiiiitsssssssiitimtessmssssisssttmtsssssssssssssssssssssssssss 16
6.1 6dB DTS Bandwidth and 99% Occupied Bandwidth.............ccoceiieiiiiceeieceeeeeee e 16
6.2 Maximum Conducted OULPULt POWET QN €.0.1.P. ..cveruiieeieriieieieseecie e eee e sae st e e sae e sa e sesreessessesseensenes 24
6.3 Maximum POWEr SPECIIAl DENSILY .......cccueriiieeierieeeieeetes ettt e te st e e e e teste e e estesreessestesseessesseensensesseensenns 26
6.4 Unwanted Emissions: Conducted Spurious Emissions at Antenna Port ..o, 36
6.4.1 Conducted Spurious Emissions at the authorized-band band-edge.......c.ccooveeriiieceneeccc e, 38
6.4.2 Conducted Spurious Emissions in non-restricted frequency bands..........cccoveeveieeceseeeecese e 46
6.5 Unwanted Emissions: Transmitter Radiated Spurious EMISSIONS .........cccoeieierieierenieneseeese e 54
6.5.1 Radiated Restricted-band band-edge measurements at 2390 MHz (802.11b, IMbpS)........cccecvvuveeenene. 59
6.5.2 Radiated Restricted-band band-edge at 2483.5 MHz (802.11b, IMbBPS)....cccccvereriecerereeeseeeese e 62
6.5.3 Radiated Restricted-band band-edge measurements at 2390 MHz (802.11g, 6MbpPS)........cccecerereenenne. 65
6.5.4 Radiated Restricted-band band-edge at 2483.5 MHz (802.11g, 6MbBPS)....ccccceveiiecerereeeseeeenie e 68
6.5.5 Radiated Restricted-band band-edge measurements at 2390 MHz [802.11n (HT20), MCSOQ]................ 71
6.5.6 Radiated Restricted-band band-edge at 2483.5 MHz [802.11n (HT20), MCSO]....ceecevereereneneenieneeene 74
6.5.7 Radiated Restricted-band band-edge measurements at 2390 MHz [802.11n (HT40), MCSOQ]................ 77

RF Test Report: 2051-1 Page 2 of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W
6.5.8 Radiated Restricted-band band-edge at 2483.5 MHz [802.11n (HT40), MCSO]......cccecevemerenenierieenennens 80
6.5.9 Transmitter Radiated EMISSIONS @bDOVE 1 GHZ.........c.ooviiiieiiicececeeeeseeee et s 83
6.5.10 Transmitter Radiated Emissions in the 30MHZ t0 LO0O0MHZ.........cccoocieiieiiecie et re e 92
6.6 AC Power-line CondUCIEA EMISSIONS.......ccciiiieiieiiecie ettt et et e s aeeteeteesteesteestaesasesabesabeessesssassssessseensessanns 94

RF Test Report: 2051-1 Page 3 of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W
REVISION PAGE
Issue Date Revision Changes By
3/15/2016 A Initial Release Boni Baniqued
3/29/2016 B Updated product name and corrected typo error Boni Baniqued
4/12/2016 C Updated KDB 558074 D01 reference to the latest version Boni Baniqued

Revision Page RF Test Report: 2051-1 Page 4 of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

CERTIFICATION

PRODUCT NAME: Wireless Collaboration Gateway
BRAND NAME: Extron

MODEL NUMBER: ShareLink 250 W
FCC ID: 2AE3WEXTSL250W
IC:  10862A-EXTSL250W
APPLICANT NAME: Extron Electronics, 1025 E, Ball Road, Anaheim, CA 92805
DATE OF TESTING: February 19, 2016 to March 7, 2016
STANDARDS: FCC Part 15 Subpart C (Section 15.247)
IC RSS-247 Issue 1 (Digital Transmission Systems)

IC RSS-GEN Issue 4
OPERATING BAND: 2400 MHz — 2483.5 MHz

The above equipment was found to be in compliance with the limits and levels of the standards listed in this report based
on the testing results. Unless otherwise stated, the results of this report relate only to the items tested as described in the
General Information section of this test report. If any significant changes are made to the EUT, the changes shall be
evaluated and a retest may be required.

Test reports shall not be reproduced except in full, without the written approval of the Extron Director of Compliance
Engineering, or his designee.

Approved & Released for

Extron Electronics Compliance Engineering By: Tested By:
— q Digitally signed by Boni Baniqued
S f DN: cn=Boni Baniqued, o=Exti
@f&@ R
Engineering,
8 email=bbaniqued@extron.com, c=US
Date: 2016.04.12 16:18:31 -07'00'
Homi Ahmadi Boni Baniqued
Director of Compliance Engineering Regulatory Compliance Engineer
Extron Electronics Extron Electronics
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1 GENERAL INFORMATION

1.1 Applicant Information

Extron Electronics, 1025 E. Ball Road, Anaheim, CA 92805, USA

1.2 Application Type

FCC Part 15 Subpart C Section 15.247 and IC RSS-247 Issue 1 (Digital Transmission Systems) Certification

1.3 Related Submittal(s)/Grant(s)

N/A

1.4 Test Methodology

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2, FCC CFR 47 Part 15,
ANSI C63.10-2013, KDB 558074 D01 DTS Measurement Guidance v03r05, IC RSS-GEN Issue 4, and IC RSS-247
Issue 1.

1.5 Test Facilities and Accreditations
* All testing was performed at Extron Electronics — Compliance Laboratory, 1001 E. Ball Road, Anaheim, CA 92805,
USA
» American Association for Laboratory Accreditation: 3429.01, Valid Through June 30, 2017
* FCC Designation Number: US1143, Valid Through 06/30/2016
* VCCI Registration Number: A-0186, Valid Through 06/30/2017
* Industry Canada Site Number: 10862A-1, Valid Through 07/15/2016

This report cannot be used to claim product endorsement by any of the agencies listed

above.

NOTE
The Extron Electronics — Compliance Laboratory operates as an independent test
lab within Extron Electronics with no organizational or financial relationship.

NOTE

1 GENERAL INFORMATION RF Test Report: 2051-1 Page 6 of 101
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1.6 Measurement Uncertainty

Measurement uncertainty is used to reflect the accuracy of the measured result as compared with its "true" or theoretically
correct value. Our measurement data meets or exceeds the measurement uncertainty requirements of CISPR 16-4-2. In
the case of transient tests our test equipment has been demonstrated by calibration to provide at least a 95% confidence

that it complies with the test specification requirements. The measurement uncertainty for any test is available upon
request.

Radiated Emissions

Test Method Lab Uncertainty Units
Radiated Emissions 30-1000MHz (Vertical Polarity) B +4.88 dB
Radiated Emissions 30-1000MHz (Horizontal Polarity) B +4.88 dB
Radiated Emissions 1-18GHz B +5.01 dB
Radiated Emissions 18-40GHz B +5.02 dB
Conducted Emissions
Test Method Lab Uncertainty Units
Conducted Emissions with LISN E +3.79 dB
Conducted Emissions with T-ISN E +3.75 dB

1 GENERAL INFORMATION RF Test Report: 2051-1 Page 7 of 101
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2 PRODUCT INFORMATION

2.1 Description of the EUT

The Equipment Under Test (EUT) is a Wireless Collaboration Gateway (P/N: 60-1558-01) with support for 2.4/5 GHz
IEEE 802.11 a/b/g/n.

* The test data gathered are from Production samples, serial number EXTN2500151700016, received from the manufacturer on
February 19, 2016.

2.2 Description of the Antenna

WLAN External Antenna with SMA Male Reverse connector

Peak Gain (dBi)
Product Number Manufacturer Type
2400 ~ 2500 MHz 5150 ~ 5850 MHz
AN2450-4828RS Cortec Dipole <20 <20
2.3 Description of Power Supply
Item Type Manufacturer Model Input Qutput Power Line
1 Adapter ENG 6A-161IWPO5 | 100~240Vac, 50~60Hz, 0.6A | 5.0vdc, 2.6A | -2 unshielded cable

with one ferrite
2% PoE EXTRON XTP P1 100 100~240Vac, 50~60Hz, 0.4A | +48Vdc, 0.35A -

* POE is an alternate power supply and provided as support only.

2.4 Description of Test Setup

Support Equipment List

Description Manufacturer Model/Part Number Serial Number Quantity
Laptop PC Dell D630 N/A 1
Laptop PC Dell E6400 N/A 1
24" LED-LCD HDTV Vizio VX240M VX24120109027 1
24" LED-LCD HDTV Vizio VX240M LSMFAAK3604939 1
Gigabit Switch HUB Allied Telesis AT-GS950/16 A04374R121500007 Al 1
USB Mouse Dell M-BAC-DEL5 N/A 1
USB Keyboard Dell L100 N/A 1
USB Flash Drive Sony USM4GL N/A 1

2 PRODUCT INFORMATION RF Test Report: 2051-1 Page 8 0f 101
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I/O Cable List
Description Manufacturer Model/Part Number Serial Number Quantity
CAT-5e UTP 10’ cable Extron Electronics 26-640-10 N/A 2
CAT-5e UTP 35’ cable Extron Electronics 26-640-35 N/A 1
HDMI PRO 25’ cable Extron Electronics 26-650-25 N/A 1
HDMI ULTRA 15’ cable Extron Electronics 26-663-15 N/A 1
VGA M-M 35’ cable Extron Electronics 26-238-17 N/A 1
Audio Mini 25’ cable Extron Electronics 26-571-01 N/A 1

2 PRODUCT INFORMATION RF Test Report: 2051-1
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2.5 Worst Test Modes and Channel Details
Test Test Item Modulation Worst Data Rate Test Frequency AR
Condition Mode (Mbps / MCS) (MHz) Mode | Mode
1 2
802.11b 1 Mbps 2412 [ 2437 | 2462 S -
6dB EBW and 99% OBW
Maximum Conducted Output Power 802.11g 6 Mbps 2412 [ 2437 | 2462 \ -
Power Spectral Density
Emissions in non-restricted frequency |802.11n (HT20) | MCSO (6.5 Mbps) | 2412/2437/2462 | -
RE bands 802.11n (HT40) | MCSO (13.5 Mbps) | 2422 / 243712452 | ;
Conducted 802.11b 1 Mbps 2412 [ 2462 N -
802.11g 6 Mbps 2412 | 2462 S -
Authorized Band-edge
802.11n (HT20) | MCSO0 (6.5 Mbps) 2412/ 2462 N -
802.11n (HT40) | MCSO0 (13.5 Mbps) 2422 | 2452 N -
Radiated Emissions < 1GHz 802.11b 1 Mbps 2412 J l
Radiated Spurious Emissions > 1GHz 802.11b 1 Mbps 2412 | 2437 | 2462 S -
802.11b 1 Mbps 2412 | 2462 S -
Radiated
802.11g 6 Mbps 2412 | 2462 S -
Restricted-band band-edge
802.11n (HT20) | MCSO0 (6.5 Mbps) 2412 [ 2462 N -
802.11n (HT40) | MCSO0 (13.5 Mbps) 2422 | 2452 N -
Line AC Power-line Conducted Emissions 802.11b 1 Mbps 2437 S Y
Conducted
NOTE:

(1) The fundamental frequency of the EUT was investigated in three orthogonal orientations of the antenna, vertical (V),
horizontal 1 (H1), and horizontal 2 (H2) as shown below. It was determined that the horizontal 1 (H1) antenna orientation
was the worst-case orientation; therefore, a final radiated emission testing was performed with the antenna in the horizontall
(H1) orientation.

1. Vertical (V)

2. Horizontal 1 (H1)

3. Horizontal 2 (H2)

(2) Per manufacturer, only Antenna 1 is active and Antenna 2 is disabled due to Hardware limitation.
(3) Mode 1- Power from AC adapter
(4) Mode 2- Power from PoE

2 PRODUCT INFORMATION
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Modulation Mode

Test Channel

Test Frequency

Power Setting

(MHz) (RF Test v.0.1)
1 2412 17
802.11b 6 2437 17
11 2462 17
1 2412 6
802.11g 6 2437 6
11 2462 6
1 2412 2
802.11n (HT20) 6 2437 2
11 2462 2
2422 0
802.11n (HT40) 2437 0
2452 0
2.7 Equipment Modifications
None
2.8 Testing Condition
Environmental Condition
Test Item Test Site emoerature Relative Atmospheric Tested By
P Humidity Pressure
RF Conducted Emissions Lab M 22-25°C 40-60% 1002-1018mbar Boni Baniqued
Radiated Spurious Emissions Lab B 22-25°C 40-60% 1002-1018mbar Boni Baniqued
AC Power-Line Conducted Emissions Lab E 22-25°C 40-60% 1002-1018mbar Boni Baniqued

2.9 Software

* RF Test (Ver0.1) — for Wi-Fi Module control
* R&S Power Viewer Plus — for maximum conducted output power measurement
* R&S EMC32 V8.54.0 - AC power line conducted emissions and radiated spurious emissions measurements
* R&S RSCommander V1.5.9 — for Spectrum Analyzer /Receiver plot capture

2 PRODUCT INFORMATION
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Page 11 0f 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W
3 TEST AND MEASUREMENT EQUIPMENT
Equipment Type Manufacturer Model Number As’\?:sz;[r/]%e;rrial Cglljigrggtc;n
Signal and Spectrum Analyzer Rohde & Schwarz FSV40 101447 08/03/2016
EMI Receiver, 40 GHz Rohde & Schwarz ESU40 100161 08/27/2016
EMI Receiver, 26 GHz Rohde & Schwarz ESU26 100189 12/01/2016
AVG Power Sensor Rohde & Schwarz NRP-Z31 101721 07/20/2016
Antenna — Bilog, 30MHz-1GHz ETS-Lingren 3142D 13988 04/13/2016
Antenna, Horn, 1-18 GHz ETS-Lingren 3117 00108478 03/31/2016
Antenna, Horn, 18- 40 GHz ATM 180-442-KF/CAL L488008-01 05/18/2016
Pre-Amplifier, 1-18 GHz Rohde & Schwarz TS-PR18 100066 04/01/2016
Pre-Amplifier, 18-40 GHz Rohde & Schwarz TS-PR18-40 10001 05/18/2016
RF Cable, 0.30-18 GHz SEMFLEX N130SFBN10360 N/A 08/25/2016
RF Cable, 1-18 GHz Huber-Suhner Sucoflex 104E 232648 003 04/01/2016
RF Cable, 1-40 GHz SEMFLEX 60637-59957 N/A 05/05/2016
RF Cable, 30 MHz -40 GHz Pasternack PE3CA1058-12 N/A 04/21/2016
Notch Filter, 2400-2500 MHz Micro-Tronics BRM50702-02 019 04/20/2016
Notch Filter, 5150-5880 MHz Micro-Tronics BRM50716-02 005 05/11/2016
Attenuator, 10dB Bracke BM10060.10 N/A CNR
LISN Rohde & Schwarz ENV216 13724 4/1/2016
LISN Com-Power L1115 13725 CNR

Cable BNC Pasternak BNC-2 N/A 3/25/2016

Pulse Limiter Rohde & Schwarz ESH3-Z2 115740 9/21/2017
Hygro-Thermometer/Barometer VWR 89094-760 29221 4/14/2016

3 TEST AND MEASUREMENT EQUIPMENT

Note: CNR — Calibration Not Required

RF Test Report: 2051-1
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FCC Rule IC RSS Rule _ . Test
Section Section Test Item Description Test Limit Conditions Test Result
§ 15.247 (a)(2) 24785.2 (1) 6dB Bandwidth and 99% OBW 2 500 kHz PASS
Gen § 6.6
. < 1Watt (30 dBm) /
§ 15.247 (b)(3) | 247 85.4 (4) Maximum Conducted Output Power 36 dBm( (e.i.r.p.)) PASS
Conducted
§ 15.247 (e) 247 85.2 (2) | Power Spectral Density < 8dBm / 3kHz PASS
§ 15.247 (d) 247855 Unwanted Emissions /Band-edge > 30dBc PASS
§ 15.205 Restricted Band-edge GE?% ;%%F):éfe) 4 PASS
247855 Unwanted : .
§15.209 GEN §8.10 Emissions Radiated
15.247 (d . . FCC 15.209(a)
§ (d) Restricted Band Gen § 8.9 Table 4 PASS
Line
§ 15.207 (a) Gen § 8.8 AC Power-Line Conducted Emissions Gngcg %3582_?a7t()?e) 3 Conducted PASS
§1.1307
. FCC 1.1310 (e) MPE
§1.1310 . 102 (4) RF Exposure Requirements 102 (4) Table 4 Calculation PASS
§ 15.247 (i)
|
4 TEST RESULTS SUMMARY RF Test Report: 2051-1 Page 13 0f 101
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5 DUTY CYCLE

The duty cycles for all modes were determined based on measurements per KDB 558074 D01 v03r05 section 6.0 b)
using spectrum analyzer in zero-span mode with RBW = 10 MHz, VBW = 10 MHz, and detector = Peak. The RBW and
VBW are > than 50/T and the number of sweep points across duration T exceeds 100.

Torr Ton Duty Cycle Duty Cycle DC Factor
802.11 Mode Data Rates (usec) (usec) (DC] (%) (dB)
b 1 Mbps 0 10000 1 100 0
g 6 Mbps 0 10000 1 100 0
802.11n (HT20) MCSO0 0 10000 1 100 0
802.11n (HT20) MCSO0 0 10000 1 100 0
Note:
- No DC factor if the duty cycle is > 98%
- Torr — Transmission OFF time
- Ton— Transmission ON time (Sweep Time)
DUTY CYCLE PLOTS
SE::::::II zn.nl dbm  Offset 10.40 dB @ RBW 10 MH2 m SE::E::: 20.01 JBm Offset 10.40 46 & RBW 10 Mnz [@
j& Att 20 dB @ SWT

10 ms & VYBW 20 MHz

® 1Pk Clrw

j ALt
Sl

20 de @ SWT

10ms & YBW 20 MHz

CF 2.412 GHz

3001 pts

)

1.0 ms/

® 1Pk Clrw

1l :

INSTERCINET § NS

CF 2.412 GHz

3001 pts

1.0 ms/

il CINNNND e

802.11b: 1 Mbps 802.11g: 6 Mbps

5 DUTY CYCLE RF Test Report: 2051-1 Page 14 of 101
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Spectrum ""é':‘ Spectrum ""é':‘
Ref Level 20.00 dem Offset 10,40 d& & RBW 10 MHz Ref Level 20.00 dem Offset 10,40 d& & RBW 10 MHz
o Att 20de @ SWT 10 ms & ¥YBW 20 MHz o Att 20de @ SWT 10 ms & ¥YBW 20 MHz
SGL SGL
@ 1Pk Clrw ] @ 1Pk Clrw
T A
| O S
| T A L S
0 dBrr 0 dBrr
-10 dB -10d
-20 d -20d
-20 dB -a0d
-40 d -40d
-s0d -s0d
-&0 dB -&0 d
-70d -70d
CF 2.412 GHz 3001 pts 1.0 ms/ CF 2.412 GHz 3001 pts 1.0 ms/
———
)i ] LU )i ] LU

802.11n (HT20): MCSO0/ 6.5 Mbps

802.11n (HT40): MCSO0/ 15.5 Mbps

5 DUTY CYCLE
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6 TEST RESULTS

6.1 6dB DTS Bandwidth and 99% Occupied Bandwidth

Limits

FCC Part 15 Subpart C 815.247 (a) (2) and Industry Canada RSS-247 § 5.2 (1) and RSS-GEN § 6.6

The minimum 6 dB bandwidth shall be at least 500 kHz

Test Procedures

ANSI C63.10-2013 § 11.8.1 Option 1
KDB 558074 D01 v03r05 § 8.1 Option 1

Note: EMI Receiver (Spectrum Analyzer) Reference Level Offset = 10.4 dB (10 dB Attenuator Pad + 0.4 cable loss)

Test Setup

Adapter

Spectrum Analyzer/EMI Receiver

Attenuator

EUT

Gigabit SW

Laptop

6 TEST RESULTS

RF Test Report: 2051-1
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Test Results
6.1.1 6dB DTS Bandwidth and 99% Occupied Bandwidth
80211 | Data chamel | Freauency 6dB EBW 99% OBW 6dﬁ§5’w
Mode Rate (MHz) (MHz) (MHz)
(kHz2)
1 2412 12.0 14.5 > 500
b 1 Mbps 6 2437 12.0 14.5 > 500
11 2462 12.0 14.5 > 500
1 2412 16.4 16.4 > 500
g 6 Mbps 6 2437 16.4 16.4 > 500
11 2462 16.4 16.4 > 500
1 2412 17.5 17.5 > 500
n (HT20) 652%?& . 6 2437 17.5 175 > 500
11 2462 17.5 17.5 > 500
3 2422 36.2 35.9 > 500
n (HTA40) 13'\_"5C,\S/Ig; . 2437 36.2 35.9 > 500
9 2452 36.2 35.9 > 500

Refer to the following plots

Spectrum In%"

Ref Level 30.00 dem Offset 10,40 dB @ RBW 100 kHz

s att 30de  SWT 2ms @ VBW 300 khz__ Mode Sweep
@ 1Pk Max
D2[1] ~0.06 dB
12.0140 MHz
20 dBm occ Bw 14.452773613 MHz
M1[1] -3.47 dBm
2.4059430 GHz
10dem
D1 2.410 dBm
0 dem i e *‘w”-“.."“‘\ f.""‘u'* Lodal
D2 -3.550 dBm x
) \ My
-10 dBm /
/" W )
-20 dém 'J h,

/ \K
PR T

-50 dBm

-60 dBm

CF 2.412 GHz 2001 pts Span 40.0 MHz

i R Y]

Date:22 FEB 2016 12:47:37

802.11b: 1Mbps — Channel 1 (2412 MHz) 6dB DTS BW and 99% OBW

6 TEST RESULTS RF Test Report: 2051-1 Page 17 of 101
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Spectrum lnél

Ref Level 30.00 dem  Offset 10.40 dB @ RBW 100 kHz

|& Attt 30de  SWT 2ms @ VBW 300 kHz Mode Swasep
@ 1Pk Max
D2[1] -0.01 dB
12.0210 MHz
20dem Occ Bw 14.452773613 MHz
M1[1] -3.87 dBm
2.4309430 GHz
10 dBm
D1 2.020 dBm
o dBm I i T WJMJ!FJJJ\ HLAV_JLHI' TN
D2 -3.980 dBm L‘/ \
2
-10 dem %v]

-20 dBm "f

/ \

o el S %L
P RN

-50 dBm
-60 dBm o
Fi |
|
CF 2.437 GHz 2001 pts Span 40.0 MHz
il (T ]

Date:22 FEB 2016 13:14:36

802.11b: 1Mbps — Channel 6 (2437 MHz) 6dB DTS BW and 99% OBW

Spectrum lnél

Ref Level 30.00 dem  Offset 10.40 dB @ RBW 100 kHz

| Attt 30de  SWT 2 ms @ YBW 300 kHz Mode Sweep
@ 1Pk Max
D2[1] 0.15 dB
12.0090 MHz
20 dem Occ Bw 14.472763618 MHz
M1[1] -4.30 dBm
2.4559430 GHz
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6.2 Maximum Conducted Output Power and e.i.r.p.
Limits
FCC Part 15 Subpart C §15.247 (b) (3)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt. As an
alternative to a peak power measurement, compliance with the one Watt limit can be based on a measurement of the
maximum conducted output power. Maximum Conducted Output Power is defined as the total transmit power delivered to
all antennas and antenna elements averaged across all symbols in the signaling alphabet when the transmitter is
operating at its maximum power control level..

Industry Canada RSS-247 Issue 1 §5.4 (4)
For DTSs employing digital modulation techniques operating in the bands 902-928 MHz and 2400-2483.5 MHz, the

maximum peak conducted output power shall not exceed 1W. Except as provided in Section 5.4(5), the e.i.r.p. shall not
exceed 4 W.

Test Procedures

For transmit duty cycle = 98%
-ANSI C63.10-2013 § 11.9.2.3.1 Method AVGPM
-KDB 558074 D01 v03r05 § 9.2.3.1 Method AVGPM

Note:

Power Viewer Plus Level Offset Calculation:
Level Offset @g) = 10.4 dB (10 dB Attenuator Pad + 0.4 dB cable loss)
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Test Setup
Adapter 4— AVG Power
Sensor
Attenuator
LAPTOP
EUT
Test Results
6.2.1 Maximum Conducted Output Power and e.i.r.p
Maximum Conducted Output e.irp
Power o
802.11 Frequency —
Data Rate | Ch [ - . - .
Mode ata Rate anne (MHz) Result Limit Margin Dlrgc;ignal Result Limit Margin
(dBm) (dBm) (dB) (dBi) (dBm) (dBm) (dB)
1 2412 15.9 30.0 -14.1 2.0 17.9 36.0 -18.1
b 1 Mbps 6 2437 15.5 30.0 -14.5 2.0 175 36.0 -18.5
11 2462 15.1 30.0 -14.9 2.0 17.1 36.0 -18.9
1 2412 10.1 30.0 -19.9 2.0 12.1 36.0 -23.9
g 6 Mbps 6 2437 10.3 30.0 -19.7 2.0 12.3 36.0 -23.7
11 2462 10.2 30.0 -19.8 2.0 12.2 36.0 -23.8
1 2412 7.9 30.0 -22.1 2.0 9.9 36.0 -26.1
n MCSO0/
(HT20) 6.5 Mbps 6 2437 8.1 30.0 21.9 2.0 10.1 36.0 25.9
11 2462 8.0 30.0 -22.0 2.0 10.0 36.0 -26.0
3 2422 7.1 30.0 -22.9 2.0 9.1 36.0 -26.9
n MCSO0/
(HT40) &g;s 6 2437 7.2 30.0 -22.8 2.0 9.2 36.0 -26.8
9 2452 7.2 30.0 -22.8 2.0 9.2 36.0 -26.8
S —
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6.3 Maximum Power Spectral Density

Limits

FCC Part 15 Subpart C §15.247 (e)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the antenna shall
not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission. This power spectral
density shall be determined in accordance with the provisions of paragraph (b) of this section. The same method of
determining the conducted output power shall be used to determine the power spectral density.

Industry Canada RSS-247 Issue 85.2 (2)

The transmitter power spectral density conducted from the transmitter to the antenna shall not be greater than 8 dBm in
any 3 kHz band during any time interval of continuous transmission. This power spectral density shall be determined in
accordance with the provisions of Section 5.4 (4), (i.e. the power spectral density shall be determined using the same
method as is used to determine the conducted output power).

Test Procedures

ANSI C63.10-2013 § 11.10.3 Method AVGPSD-1
KDB558074 D01 vO3RO05 § 10.3 Method AVGPSD-1
Note:

Spectrum Analyzer Offset level Calculation:

OFFSET @s) = 10.4 dB (10 dB Attenuator Pad + 0.4 dB cable loss)

Bandwidth Correction Factor (BWCF) calculation:

BWCF () = 10log (3 kHz/100kHz)
=-15.23

Maximum Power Spectral Density in dBm/3kHz Calculation:

Maximum PSD (@Bm/3kHz) = Maximum PSD (demiiookHz) + BWCF (gB)
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Test Setup
Spectrum Analyzer/EMI Receiver
Adapter
[ ]
|
|
I Attenuator
| Gigabit SW
|
Laptop
Test Results
6.3.1 Maximum Power Spectral Density
802.11 Data Frequency Maximum BWCF Maximum Limit Margin
Mode | Rate | Channel (MHz) D (dB) el (dBm/3kH2) (dB)
(dBm/100kHz) (dBm/3kHz)
1 2412 -5.19 -15.23 -20.42 8.0 -28.42
b 1 Mbps 6 2437 -5.54 -15.23 -20.77 8.0 -28.77
11 2462 -5.94 -15.23 -21.17 8.0 -29.17
1 2412 -11.57 -15.23 -26.80 8.0 -34.80
g 6 Mbps 6 2437 -11.34 -15.23 -26.57 8.0 -34.57
11 2462 -11.55 -15.23 -26.78 8.0 -34.78
MCSO/ 1 2412 -14.00 -15.23 -29.23 8.0 -37.23
n 6.5 6 2437 -13.79 -15.23 -29.02 8.0 -37.02
(HT20)
Mbps 11 2462 -14.04 -15.23 -29.27 8.0 -37.27
] MCSO/ 3 2422 -15.12 -15.23 -30.35 8.0 -38.35
13.5 2437 -14.99 -15.23 -30.22 8.0 -38.22
(HT40) Vb
ps 2452 -14.99 -15.23 -30.22 8.0 -38.22
Refer to the following plots
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6.4 Unwanted Emissions: Conducted Spurious Emissions at Antenna Port
Limits
FCC Part 15 Subpart C §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging over a time interval,
as permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead
of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required.

Industry Canada RSS-247 Issue 1 85.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated device is
operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated measurement, provided
that the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of root-mean-square averaging over a time interval, as permitted under Section
5.4 (4), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits
specified in RSS-Gen is not required.

Test Procedures

ANSI C63.10-2013 § 6.10.4 — Authorized band-edge measurements
KDB 558074 v03r05 §811.0— Emissions in the non-restricted frequency bands

Note:
Authorized band-edge measurements and In-band reference level:
* EMI Receiver (Spectrum Analyzer) Reference Level Offset = 10.4 dB (10 dB Attenuator Pad + 0.4 cable loss)

Conducted spurious emissions measurements up to 25 GHz:
* EMI Receiver (Spectrum Analyzer) Reference Level Offset = 10 dB (10 dB Attenuator Pad); with transducer factor
(cable loss) in the 30 MHz to 25 GHz.

6 TEST RESULTS RF Test Report: 2051-1 Page 36 0f 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

Test Setup

Adapter

Spectrum Analyzer/EMI Receiver

Attenuator

EUT

Gigabit SW

Laptop

6 TEST RESULTS

RF Test Report: 2051-1

Page 37 of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

Test Results

6.4.1 Conducted Spurious Emissions at the authorized-band band-edge

802.11b, 1 Mbps
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Spectrum
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802.11b at 1Mbps — Conducted Spurious Emissions at the 2400 MHz Band Edge
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802.11b at 1Mbps - Conducted Spurious Emissions at the 2483.5 MHz Band Edge

6 TEST RESULTS RF Test Report: 2051-1

Page 39 0f 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

802.119, 6 Mbps

Spectrum In%:
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In-band reference level (802.11g at 6Mbps - CH 6)
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Spectrum In%l
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802.11g at 6Mbps — Conducted Spurious Emissions at the 2400 MHz Band Edge
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802.11g at 6Mbps - Conducted Spurious Emissions at the 2483.5 MHz Band Edge
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802.11n (HT20), MCS0/6.5 Mbps

Spectrum
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In-band reference level [802.11n (HT20) at MCS0/6Mbps - CH 6]
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802.11n (HT20) at MCSO — Conducted Spurious Emissions at the 2400 MHz Band Edge
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802.11n (HT20) at MCSO - Conducted Spurious Emissions at the 2483.5 MHz Band Edge
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In-band reference level [802.11n (HT40) at MCS0/13.5 MHz — CH 6]
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802.11n (HT40) at MCSO — Conducted Spurious Emissions at the 2400 MHz Band Edge
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6.4.2 Conducted Spurious Emissions in non-restricted frequency bands
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Conducted Spurious Emissions Plot (802.11b at 1Mbps - CH1)
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Conducted Spurious Emissions Plot (802.11b at 1Mbps - CH 6)
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Conducted Spurious Emissions Plot (802.11b at 1IMbps - CH 11)
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802.119, 6 Mbps
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Conducted Spurious Emissions Plot (802.11g at 6 Mbps - CH1)
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Conducted Spurious Emissions Plot (802.11g at 6 Mbps - CH 6)
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Conducted Spurious Emissions Plot (802.11g at 6 Mbps - CH 11)
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802.11n (HT20), MCS0/6.5 Mbps
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Conducted Spurious Emissions Plot [802.11n (HT20) at MCS0/6.5Mbps - CH1]
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802.11n (HT40), MCS0/13.5 Mbps
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Conducted Spurious Emissions Plot [802.11n (HT40) at MCS0/13.5Mbps — CH3]

Spectrum

Ref Level 10.00 dem

(=)

Offset
SWT

10.00 dé @ RBW 100 kHz

j& Att 10 dB 250 ms @ YBW 300 kHz

TDF
@ 1Pk Max

Mode Sweep

mM2[1]

0 dem

M1[1]
-10 dem—gt

-55.79 dBm
3.2480 GHz
-11.71 dBm
2.4370 GHz

-20 dBm

-30 dBm

-40 dBm—

D1 -40.900 dBm

-50 dBm

-60 dBm T

bt A
i M " 1 AR B

WG

-80 dBm

Start 30.0 MHz

2001 pts
Marker

Stop 25.0 GHz

®-value | ¥-value |

Type | Ref | Tre | Function__|
1

M1 2,437 GHz -11.71 dBm
rz 1 3.248 GHz -55.79 dBm

Function Result |

I l

Date:4MAR 2016 15:51:50

6 TEST RESULTS RF Test Report: 2051-1

Conducted Spurious Emissions Plot [802.11n (HT40) at MCS0/13.5Mbps - CH 6]

ShareLink 250 W

Page 52 0of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

Spectrum
Ref Level 10.00 dBm

&

Offset 10.00 dB & RBW 100 kHz

j& Att 10de  SWT 250 ms @ VBW 300 kHz

@ 1Pk Max

Mode Sweep
TDF

M2[1]
0 dem

M1[1]
ML
-10 dBm

-57.27 dBm
3.2730 GHz
-11.17 dBm
2.4520 GHz

-20 dBm

-30 dBm

40 dBrm—1i}

D1 -40.900 dBm

-50 dBm

[t

60 dBrm
|w\fﬁe%“j

-80 dBm

Start 30.0 MHz

2001 pts

Stop 25.0 GHz

Marker

Type | Ref | Trc | X-value Y-wvalue | Function

| Function Result

M1 1 2,452 GHz -11.17 dBm
Mz 1 3.273 GHz -57.27 dBm

j ]

Date:4 MAR 2016 15:53:20

RF Test Report: 2051-1

Conducted Spurious Emissions Plot [802.11n (HT40) at MCS0/13.5Mbps - CH 9]

- _____________________________________________________________________|
6 TEST RESULTS

ShareLink 250 W

Page 53 0f 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

6.5 Unwanted Emissions: Transmitter Radiated Spurious Emissions
Limits
FCC Part 15 Subpart C §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging over a time interval,
as permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead
of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required. In addition, radiated emissions which
fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
815.209(a) (see §15.205(c)).

FCC Part 15 Subpart C §15.209 (a)

Frequency Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

IC RSS-247 Issue 1 85.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated device is
operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated measurement, provided
that the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of root-mean-square averaging over a time interval, as permitted under Section
5.4 (4), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits
specified in RSS-Gen is not required.

IC RSS-GEN Issue 4 §8.10 Restricted Frequency Bands

Restricted bands, identified in Table 6, are designated primarily for safety-of-life services (distress calling and certain
aeronautical bands), certain satellite downlinks, radio astronomy and some government uses. Except where otherwise
indicated, the following restrictions apply:
(a) Fundamental components of modulation of licence-exempt radio apparatus shall not fall within the restricted bands
of Table 6 except for apparatus complying under RSS-287;
(b) Unwanted emissions that fall into restricted bands of Table 6 shall comply with the limits specified in RSS-Gen; and
(c) Unwanted emissions that do not fall within the restricted frequency bands of Table 6 shall comply either with the
limits specified in the applicable RSS or with those specified in this RSS-Gen.
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IC RSS-GEN §8.9 Table 4 — General Field Strength Limits for Licence-Exempt Transmitters at frequencies above 30 MHz

Frequency Field Strength
(MHz) (uv/m at 3 meters)
30-88 100
88-216 150

216-960 200

Above 960 500

Test Procedure used

ANSI C63.10-2013 §11.11 and KDB 558074 D01 v03r05 §11.0: for emissions in non-restricted frequency bands
ANSI C63.10-2013 §11.12.1 and KDB 558074 D01 v03r05 §12.1, §12.2.7: for emissions in restricted frequency bands

Sample Calculations

For Radiated Restricted Band Band-edge Measurement

* Corrected Level @suvim) = Spectrum Analyzer (SA) Reading @suvim) + Duty Cycle Factor @s)

» Spectrum Analyzer (SA) Reading @suvim) = Amplitude (Raw) @suvim) + Transducer Factor @sm) + Offset @s)
* Transducer Factor sm) = Antenna Factor s/im) + Cable Loss s) — Pre-amplifier Gain (ds)

* Offset @) = 10 dB Attenuator

* Margin @s) = Corrected Level @euvim) — Limit @syvim)

For Spurious Emissions Levels above 1GHz
* Corrected Level @uvim) = Amplitude @suvim) + Correction Factor sy + Duty Cycle Factor s)
« Correction Factor @s) = Antenna Factor @em) + Cable Loss g) + Filter Insertion Loss (ds)

» Margin @s) = Corrected Level @suvim) — Limit aspvim)

For Spurious Emissions Levels below 1GHz
* Amplitude @spvim) = Receiver Reading @spvimy + Correction Factor (@) + Duty Cycle Factor (ds)
« Correction Factor gs) = Antenna Factor sm) + Cable LoSS (ds)

* Margin @s) = Amplitude (gsuvimy — Limit @pvim)
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Test Setup

Radiated Emissions Measurement Setup — 30 to 1000MHz
Semi-anechoic chamber

3 meters

|l
“

1-4 meters

Radiated Emissions Measurement Setup — above 1GHz

Semi-anechoic chamber

3 meters

A
Y

Horn
Antenna

A
Notch*
Filter 1-4 meters
vy

Turntable Ground Plane

80 cm
Turntable Ground Plane
Support R&S EMI Support
Eaquipment Receiver Eauipment

*Used notch filter in the 1-18GHz
frequency range

R&S EMI
Receiver

o —m—

10 dB Attenuator
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EUT Connection Diagram:
a. Using Adapter 6A-161WPO05, 5Vdc

Inside of the 3-m semi-anechoic chamber

AT A
\
——uiB— 2
1l 2 |
Extron e = g
hare

Sharelink 2
= Vai out HOMI 0 JT

S0 AU E J EDp = II] s

LAN ' PoE

V=
230 kikx

D Adapter

USB Flash Drive

USB Keyboard

USB Mouse

Laptop LCD Monitor
#1 #1

LCD Monitor
#2

- HDMI OUT connected to LCD monitor #1 with 25" HDMI PRO cable.

- VGA OUT connected to LCD monitor #2 with 35’ VGA cable.

- Audio OUT connected to LCD monitor #2 (PC Audio IN) with 25’ Audio mini cable
- USB 1 with USB keyboard

- USB 2 with USB mouse

- USB 3 with USB Flash Drive

- LAN/POE connected to Laptop #1 with 35" CAT-53 UTP cable

- Power connected to AC Adapter

Note: EUT at Full Screen Display with 1080p, 60Hz resolution; W-Fi Transmitter ON; LAN at 1GB Connection
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b. Using PoE XTP PI 100, +48Vdc

Inside of the 3-m semi-anechoic chamber

ShareLink 250W AU IO

LAN | PoE

o ‘LG:.QUT HOMIQUT =) POwER
Ly e&me ()~
Uss3

——usB—,
1l ===l | Eoy

Shar¢

v
230 kA

USB Keyboard

Laptop
#1

USB Mouse

- HDMI OUT connected to LCD monitor #1 with 25’ HDMI PRO cable.
- VGA OUT connected to LCD monitor #2 with 35' VGA cable.
- Audio OUT connected to LCD monitor #2 (PC Audio IN) with 25’ Audio mini cable

- USB 1 with USB keyboard
- USB 2 with USB mouse
- USB 3 with USB Flash Drive

- LAN/POE connected to PoE Power Supply with 35 CAT-5e UTP cable
- PoE Power Supply connected to Laptop #1 with 10’ CAT-5e UTP cable

El Adapter

USB Flash Drive

LCD Monitor
#1

LCD Monitor
#2

Note: EUT at Full Screen Display with 1080p, 60Hz resolution; W-Fi Transmitter ON; LAN at 1GB Connection
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Test Results

6.5.1 Radiated Restricted-band band-edge measurements at 2390 MHz (802.11b, 1Mbps)

802.11b: 1 Mbps, Channel 1 (2412 MHz)

Antenna urntable| gyt
Frequency R SQ. Detector . ) ) Antenna FDC Trallznsducer CoerectIed Limit | Margin
(MHz) eading | /Ay | Height | Polarity | Azimuth| pojarity | Factor actor evel  |(dBuvim)| (dB)
(dBuV/m) (cm) (VIH) (Deg) (VIH1/H2) (dB) (dB) (dBuV/m)
2385.8 56.4 PK 160 \Y 335 \Y 0.00 -2.0 56.4 74.0 -17.6
2386.2 48.6 AV 160 \Y 335 \Y 0.00 -2.0 48.6 54.0 -5.4
2386.2 58.5 PK 110 H 65 H1 0.00 -2.2 58.5 74.0 -15.5
2386.2 51.9 AV 110 H 65 H1 0.00 -2.2 51.9 54.0 -2.1
Refer to the following Plots
* VBW 3 MHz
Ref 120 dBpv/m *Att 10 dB SWT 5 ms
120 Offget 10 |dB
' |
L~
/j/\\_/
el o el N s ‘f\\‘“/

Center 2.39 GHz

6 MHz/

Span 60 MHz

802.11b at 1Mbps — Restricted-band band-edge at low channel (Vertical Peak)
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*RBW 1 MHz

Marker

[T1 1

* VBW 3 MHz 48.57 dBuv/m
Ref 120 dBuV/m *Att 10 dB SWT 5 ms 2.386160000 GHz
120 Offget 10 |dB
LMIT CHE[K PAgs
-110 =l
-
|
-100
e LVL
TDF
-oo
/ Ps
-80 /
-70
SWP 100 off 100 \\/
3DB
- 60 ac
DTSLBE
1
R ~/\/
-30
20
Center 2.39 GHz 6 MHz/ Span 60 MHz

802.11b at 1Mbps - Restricted-band band-edge at low channel (Vertical Average)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 58.46 dBuV/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.386160000 GHz
120 Offget 10 |dB
LiMIT CHEEK PAdsS

-110
/\/—\/'\,\/“‘\,\\
==, /_/ \\

-oo

80

PS

DTSLBEHK

60

=30

20

Center 2.39 GHz

6 MHz/

Span 60 MHz

aAc

802.11b at 1Mbps - Restricted-band band-edge at low channel (Horizontal Peak)
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*RBW 1 MHz

*VBW 3 MHz

Ref 120 dBuv/m *Att 10 dB SWT 5 ms

[T1 ]
51.92 dBpuv/m

2.386160000 GHz

120 Offget 10 [daB

TMIT CHE[LK PAYS

A
:

\

PS

100 off 100

[~ 60

3DB

aAc

DTSLBEA

=50

X
/ NV

30

20

Center 2.39 GHz

6 MHz/

Span 60 MHz

802.11b at 1Mbps - Restricted-band band-edge at low channel (Horizontal Average)
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6.5.2 Radiated Restricted-band band-edge at 2483.5 MHz (802.11b, 1Mbps)
802.11b: 1Mbps, Channel 11 (2462 MHz)
Antenna urntable| gyt
Frequency Sha Detector Antenna oL VEMEEEST | COTEEEE Limit | Margin
(MHz) | 2309 | Tpijay | Height | Polarity | Azimuth | pojarity | FaCtor | Factor | Level 1 (puyim)| (dB)
(dBuVv/m) (cm) (VIH) (Deg) (VIH1/H2) (dB) (dB) (dBuv/m)
2487.6 584 PK 140 \% 335 \% 0.00 -1.5 58.4 74.0 -15.6
2487.8 52.1 AV 140 \% 335 \ 0.00 -1.5 52.1 54.0 -1.9
2487.9 58.0 PK 110 H 65 H1 0.00 -1.8 58.0 74.0 -16.0
2487.9 50.5 AV 110 H 65 H1 0.00 -1.8 50.5 54.0 -3.5
Refer to the following Plots
*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 58.40 dBpvV/m
Ref 120 dBpvV/m *Att 10 dB SWT 5 ms 2.487640000 GHz
120 Offget 10 [aB
=110 V | “
M\ DTSUBEPK
= |, \\\\
| . MW
Center 2.4835 GHz 6 MHz/ Span 60 MHz

802.11b at 1Mbps - Restricted-band band-edge at high channel (Vertical Peak)
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 52.09 dBuV/m
Ref 120 dBuV/m *Att 10 dB SWT 5 ms 2.487820000 GHz
120 Offdet 10 [aB
LfMIT cHEfK  Pads
1o [ |
s - DTSUBEAV
N . Vel
LVL
TDF
-bo
\ PS
- 50
[, /]
swe| 100 of 100 \\/
3DB
6o ac
\ 1
<o \\//\\
- 20 =
-0
20
Center 2.4835 GHz 6 MHz/ Span 60 MHz

802.11b at 1Mbps - Restricted-band band-edge at high channel (Vertical Average)

Ref 120 dBupvV/m *Att 10 dB SWT 5 ms 2.487880000 GHz

*RBW 1 MHz Marker 1 [T1 ]

* VBW 3 MHz 57.95 dBpvV/m

120 Offget 10 [aB

=110

JiMIT CHEEK PAYS

DTSUBEPK

S

Ps

- 60

a0

[~ 30

20

Center 2.4835 GHz

6 MHz/ Span 60 MHz

802.11b at 1Mbps - Restricted-band band-edge at high channel (Horizontal Peak)
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*RBW 1 MHz

*VBW 3 MHz

Ref 120 dBuv/m *Att 10 dB SWT 5 ms

120 Offget 10 |aB
LEMIT CHEEK PAYS

110 u

* DTSUBEAV

—100: .
\ Ps

HY

\ |
Lo X

30

20

Center 2.4835 GHz 6 MHz/ Span 60 MHz

802.11b at 1Mbps - Restricted-band band-edge at high channel (Horizontal Average)
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6.5.3 Radiated Restricted-band band-edge measurements at 2390 MHz (802.11g, 6Mbps)

802.11g: 6 Mbps Channel 1 (2412 MHz)

Antenna urntable EUT
SA DC |Transducer | Corrected _ .
Frequency . Detector . . . Antenna Limit | Margin
(MH2) Reading PK/AV | Height | Polarity | Azimuth | "polarity Factor Factor Level (dBuv/m)| (dB)
(dBuV/m) (cm) (V/H) (Deg) (VIH1/H2) (dB) (dB) (dBuV/m)
2390.0 65.0 PK 160 \Y, 335 \Y 0.00 -2.0 65.0 74.0 -9.0
2390.0 48.5 AV 160 \Y, 335 \Y 0.00 -2.0 48.5 54.0 -5.5
2390.0 66.3 PK 110 H 65 H1 0.00 -2.2 66.3 74.0 -1.7
2390.0 50.7 AV 110 H 65 H1 0.00 2.2 50.7 54.0 -3.3
Refer to the following Plots
*RBW 1 MHz Ma e [T1 ]
* VBW 3 MHz 65.0 dBuvV/m
Ref 120 dBpvV/m *Att 10 dB SWT 10 ms 2.390000000 GHz
120 Offget 10 |dB
=110 “
== /Nr/““’\/""“’"\
/b_ﬂ,/"/\ﬂ/

Center 2.39 GHz

6

MHz/

Span 60 MHz

802.11g at 6 Mbps - Restricted-band band-edge at low channel (Vertical Peak)
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Ref 120 dBpV/m

*Att

*RBW 1 MHz
*VBW 3 MHz

10 dB SWT 10 ms

Marker 1 [T1 ]
48.46 dBuv/m

2.390000000 GHz

120 Offget 10 |dB

110

LIMIT CHELK PAS

100

- 90

[~ 80

| .

SWP 100 off 100

- 60

3DB
ac

DTSLBEX

50

30

20

Center 2.39 GHz

6 MHz/

Span 60 MHz

802.11g at 6Mbps - Restricted-band band-edge at low channel (Vertical Average)

Ref 120 dBuv/m

*Att

*RBW 1 MHz
* VBW 3 MHz

10 dB SWT 5 ms

Marker 1 [T1 ]
66.30 dBuv/m

2.390000000 GHz

120 Offget 10 [aB

-110

LIIMIT CHEEK PAYS

—100

=90

PS

80

DTSLBEHK

=70

=60

ac

P T

40

=30

20

Center 2.39 GHz

6 MHz/

Span 60 MHz

802.11g at 6Mbps - Restricted-band band-edge at low channel (Horizontal Peak)
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 50.66 dBuV/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.390000000 GHz
120 Offget 10 [aB
LEMIT CHEEK pPAds
0 | 2 |
P -
100
LVL
e ]
/ TDF
-o0
PSS
-80
-70
SWP 100 off 100
3DB
- 60 —- ac
DTSLBE /
-50
Mo
-30
20
Center 2.39 GHz 6 MHz/ Span 60 MHz

802.11g at 6Mbps - Restricted-band band-edge at low channel (Horizontal Average)
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6.5.4 Radiated Restricted-band band-edge at 2483.5 MHz (802.11g, 6Mbps)
802.11q: 6Mbps, Channel 11 (2462 MHZz)
Antenna urntable| gyt
Frequency SA. Detector Antenna oL VEMEEEST | COTEEEE Limit | Margin
(MHz) | 3209 | Toijay | Height | Polarity | Azimuth | pojarity | Factor | Factor Level | aBuvim)| (dB)
(dBuVv/m) (cm) (VIH) (Deg) (VIH1/H2) (dB) (dB) (dBuv/m)
2483.5 68.3 PK 140 \% 335 \% 0.00 -1.5 68.3 74.0 -5.7
2483.5 52.9 AV 140 \% 335 \% 0.00 -1.5 52.9 54.0 -1.1
2483.5 70.2 PK 110 H 65 H1 0.00 -1.8 70.2 74.0 -3.8
2483.5 53.0 AV 110 H 65 H1 0.00 -1.8 53.0 54.0 -1.0
Refer to the following Plots
*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 68.30 dBpvV/m
Ref 120 dBuv/m *Att 10 dB SWT 10 ms 2.483500000 GHz
120 Offget 10 |dB ) ) 1
110 “
DTSUBEPK
'h-u"\\

=90

[—-80

PS

70

- 60

ac

=50

20

Center 2.4835 GHz

6 MHz/

Span 60 MHz

802.11g: 6Mbps - Restricted-band band-edge at high channel (Vertical Peak)
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*RBW 1 MHz Marker 1 [T1 1]
*VBW 3 MHz 52.92 dBuV/m
Ref 120 dBav/m *Att 10 dB SWT 10 ms 2.483500000 GHz
120 Offdet 10 [aB
LIMIT CHEEK PAYS

110 | & |
1 = DTSUBPEAV

-100

=70
SWP 100 off 100 \‘\

R \‘
S A

40

30

20

Center 2.4835 GHz 6 MHz/ Span 60 MHz

802.11g: 6Mbps - Restricted-band band-edge at high channel (Vertical Average)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 70.24 dBuvV/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.483500000 GHz

120 Offget 10 [dB

JEMIT CHEEK PAYS
=)
== | ™
LVL
TDF
— 90

\ =3
L

- 60 3

50

40

-30

20

Center 2.4835 GHz 6 MHz/ Span 60 MHz

802.11g: 6Mbps - Restricted-band band-edge at high channel (Horizontal Peak)
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*RBW 1 MHz arker 1 [T1 ]

*VBW 3 MHz 52.95 dBuv/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.483500000 GHz
120 Offget 10 |dB

LEMIT CHEEK pads
-110
s - DTSUBEAV
- 100
_,\J,.~_.__,_\\
- 50
=70
SWP 100 off 100 \\~“\a~
- 60 “1\\
B \\q
i SN

o A
- 30
20

Center 2.4835 GHz

6 MHz/

Span 60 MHz

Ps

ac

802.11g: 6Mbps - Restricted-band band-edge at high channel (Horizontal Average)
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6.5.5 Radiated Restricted-band band-edge measurements at 2390 MHz [802.11n (HT20), MCSO0]

802.11n (HT20): MCS0/6.5 Mbps, Channel 1 (2412 MHz)

Antenna urntable| gyt
Frequency SA. Detector Antenna oL VEMEEEST | COTEEEE Limit | Margin
(MHz) | 2309 | Tpijay | Height | Polarity | Azimuth | pojarity | FaCtor | Factor | Level 1 (puyim)| (dB)
(dBuVv/m) (cm) (VIH) (Deg) (VIH1/H2) (dB) (dB) (dBuv/m)
2390.0 68.6 PK 160 \Y, 335 Y, 0.00 -2.0 68.6 74.0 -5.4
2390.0 47.5 AV 160 \Y, 335 Y, 0.00 -2.0 475 54.0 -6.5
2390.0 70.7 PK 100 H 65 H1 0.00 2.2 70.7 74.0 -3.3
2390.0 49.5 AV 100 H 65 H1 0.00 -2.2 49.5 54.0 -4.5
Refer to the following Plots
*RBW 1 MHz Marke
* VBW 3 MHz m
Ref 120 dBpv/m *Att 10 dB SWT 5 ms 2 z
120 Offget 10 |dB ) ) 1
110 7 i H 7 B
MAXH i Y

—100

90

80

PS

DTSLBEPK

—70

- 60

3DB

ac

g |

Center 2.39 GHz

6 MHz/

Span 60 MHz

802.11n (HT20) at MCS0/6.5 Mbps - Restricted-band band-edge at low channel (Vertical Peak)
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*RBW 1 MHz

*VBW 3 MHz

Marker 1 [T1 ]

47.52 dBuv/m

Center 2.39 GHz

6 MHz/

Span 60 MHz

Ref 120 dBpv/m *Att 10 dB SWT 5 ms 2.390000000 GHz
120 Offget 10 [aB
LEIMIT CHEEK PAS
1o N
EEEY -
-10C
LVL
] ] ™oF
-o0
/ PS
-s0 /
-70
P 100 off 100
3DB
Lo ac
DTSLBEA| /‘J"//
-s0 g
N PN
-30
20

802.11n (HT20) at MCSO0/6.5 Mbps - Restricted-band band-edge at low channel (Vertical

*RBW 1 MHz Marker 1 [Tl ]
*VBW 3 MHz 5 dBpv/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.3 GHz
120 Offget 10 |dB
LEMIT CHEEK PAS
10 A ]
== | P et
LVL
TDF
- o0
PS
- 50
DTSLBEBK /
o -y et
3DB
- 60 ac
- 40
- 30
20
Center 2.39 GHz 6 MHz/ Span 60 MHz

Average)

802.11n (HT20) at MCS0/6.5 Mbps - Restricted-band band-edge at low channel (Horizontal Peak)
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 49.45 dBuvV/m
Ref 120 dBpuvV/m *Att 10 dB SWT 5 ms 2.390000000 GHz
120 Offget 10 |dB
LEMIT CHEEK PAds
1o 2 ]
-
-100
LVL
i IS e U P
-oc
PS
B
-70
100 off 100
3DB
- 60 [ AC
OTSLBEAV /
- S0 /
S —
-30
20
Center 2.39 GHz 6 MHz/ Span 60 MHz

802.11n (HT20) at MCSO0/6.5 Mbps - Restricted-band band-edge at low channel (Horizontal Average)
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6.5.6 Radiated Restricted-band band-edge at 2483.5 MHz [802.11n (HT20), MCSO0]
802.11n (HT20): MCS0/6.5 Mbps, Channel 11 (2462 MHz)
Antenna urntable EUT
SA DC Transducer | Corrected _— .
Frequency Reading Detector ) ) ) Antenna Factor Factor Level Limit | Margin
(MH2) | ia PK/AV | Height | Polarity | Azimuth | pojarity (dBuv/m)| (dB)
(dBuv/m) (em) | (VH) | (Deg) |(vmimz)| (@B | (@B) | (dBuvim)
2483.5 72.1 PK 140 Y 335 \Y 0.00 -1.5 72.1 74.0 -1.9
2483.5 52.8 AV 140 Y 335 \Y 0.00 -1.5 52.8 54.0 -1.2
2483.5 71.4 PK 100 H 65 H1 0.00 -1.8 71.4 74.0 -2.6
24835 51.8 AV 100 H 65 H1 0.00 -1.8 51.8 54.0 -2.2
Refer to the following Plots
* VBW 3 MHz - ' . /m
Ref 120 dBuvV/m *Att 10 dB SWT 10 ms 1z
120 Offget 10 |dB )
110 7 7 | “
;Lm: — DTSUBEPK
- 60 wﬂ. M AC
ey DT
Center 2.4835 GHz 6 MHz/ Span 60 MHz

802.11n (HT20) at MCS0/6.5 Mbps - Restricted-band band-edge at high channel (Vertical Peak)
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Ref 120 dBpV/m

*Att

* RBW 1 MHz
*VBW 3 MHz

10 dB SWT 10 ms

Marker 1 [T1
52.81 dBuvV/m

2.483500000 GHz

120 Offget 10 |dB

110

LEMIT CHEECK PAYS

HY

=100

DTSUBEAV

90

80

70

SWP 100 off 100

=50

30

20

Center 2.4835 GHz

6 MHz/

Span 60 MHz

PS

802.11n (HT20) at MCS0/6.5 Mbps - Restricted-band band-edge at high channel (Vertical

*RBW 1 MHz

* VBW 3 MHz

Marker 1 [T1 ]

71.40 dBuv/m

Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.483500000 GHz
120 Offget 10 |dB
LEMIT CHEECK PAYS
—11
DTSUBEPK
— 90

-70

=60

50

Center 2.4835 GHz

6 MHz/

Span 60 MHz

Ps

3DB
ac

Average)

802.11n (HT20) at MCS0/6.5 Mbps - Restricted-band band-edge at high channel (Horizontal Peak)
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*RBW 1 MHz

*VBW 3 MHz

Ref 120 dBuv/m *Att 10 dB SWT 5 ms

Marker 1 [T1 ]
51.83 dBuv/m

2.483500000 GHz

120 Offget 10 |dB

LEMIT CHELCK PAYS

-110

A

100

DTSUBEAV

- 70
SWP 100 off 100 \\\
|- 60

50

- 30

20

Center 2.4835 GHz

6 MHz/

Span 60 MHz

Ps

ac

802.11n (HT20) at MCS0/6.5 Mbps - Restricted-band band-edge at high channel (Horizontal Average)
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6.5.7 Radiated Restricted-band band-edge measurements at 2390 MHz [802.11n (HT40), MCSO0]

802.11n (HT40): MCS0/13.5 Mbps, Channel 3 (2422 MHz)

Antenna urntable| gyt
Frequency Sha Detector Antenna oL VEMEEEST | COTEEEE Limit | Margin
(MHz) | 3209 | Toijay | Height | Polarity | Azimuth | pojarity | Factor | Factor Level | aBuvim)| (dB)
(dBuV/m) (cm) (VIH) (Deg) (VIH1/H2) (dB) (dB) (dBuV/m)
2388.7 66.9 PK 130 \Y, 335 Y, 0.00 -2.0 66.9 74.0 7.1
2390.0 50.6 AV 130 \Y, 335 Y, 0.00 -2.0 50.6 54.0 -3.4
2388.9 67.7 PK 100 H 65 H1 0.00 -2.2 67.7 74.0 -6.3
2390.0 53.0 AV 100 H 65 H1 0.00 -2.2 53.0 54.0 -1.0
Refer to the following Plots
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 66.91 dBuv/m
Ref 120 dBpvV/m *Att 10 dB SWT 5 ms 2.388700000 GHz
120 Offget 10 |dB - | )
=110 ) ) . “
.’\M_,.\

- ocC

PS

[—80

70

|- 60

NJ\/\N{ Y

ac

il

30

20

Center 2.39 GHz

10 MHz/

Span 100 MHz

802.11n (HT40) at MCS0/13.5 Mbps - Restricted-band band-edge at low channel (Vertical Peak)
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 50.57 dBuvV/m
Ref 120 dBpv/m *Att 10 dB SWT 5 ms 2.390000000 GHz
120 Offget 10 |adB
LEMIT CHEfEK pPads
Lo [ A ]
-
100
LVL
TDF
o0

PS

SWP 100 off 100
3DB
|- 60 AC

DTSLBEA] j

50 /

o /

-30

20

Center 2.39 GHz 10 MHz/ Span 100 MHz

802.11n (HT40) at MCS0/13.5Mbps - Restricted-band band-edge at low channel (Vertical Average)

*RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 67.73 dBuv/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.388900000 GHz
120 Offget 10 |dB
LEMIT CHEEK pPAds
10 [ 2|
[
100
LVL
[-\J‘ TDF
o0
/ PS
80
DTSLBEF /
1 oA
70 N \[‘" v
3DB
60 W ac
R N
40
30
20
Center 2.39 GHz 10 MHz/ Span 100 MHz

802.11n (HT40) at MCS0/13.5Mbps - Restricted-band band-edge at low channel (Horizontal Peak)
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HY

*RBW 1 MHz Mark 1 [T1 ]
*VBW 3 MHz .9
Ref 120 dBpV/m *Att 10 dB SWT 5 ms
120 Offget 10 [aB
LEMIT CHEEK pPAgs

110
-100
-o0 — — —
-80 [
-70

SWP 100 off /
-60 /,
DTSLBE /_ﬂ_,/
- 50 _/
- i0—
-30
20
Center 2.39 GHz 10 MHz/ Span 100 MHz

PS

ac

802.11n (HT40) at MCS0/13.5Mbps - Restricted-band band-edge at low channel (Horizontal Average)
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6.5.8 Radiated Restricted-band band-edge at 2483.5 MHz [802.11n (HT40), MCSO0]
802.11n (HT40): MCS0/13.5 Mbps, Channel 9 (2452 MHZz)
Antenna urntable EUT
SA DC Transducer | Corrected _— .
Frequency Reading Detector ) ) ) Antenna Factor Factor Level Limit | Margin
(MHz) | GEn) PK/AV | Height | Polarity | Azimuth | pojarity (dBuv/m)| (dB)
(G, (cm) | (VH) | (Deg) |(mamz)| @B | (@B | (dBuVim)
2487.9 69.7 PK 130 Y 335 \Y 0.00 -1.5 69.7 74.0 -4.3
24835 52.4 AV 130 Y 335 Y 0.00 -15 52.4 54.0 -1.6
2487.9 69.0 PK 100 H 65 H1 0.00 -1.8 69.0 74.0 -5.0
2483.5 52.8 AV 100 H 65 H1 0.00 -1.8 52.8 54.0 -1.2
Refer to the following Plots
*RBW 1 MHz arker [T ]
* VBW 3 MHz 69.68 dBuv/m
Ref 120 dBpvV/m *Att 10 dB SWT 5 ms 2.487900000 GHz
120 Offget 10 |dB
[~

DTS

UBEPK

PS

|- 60

3DB
ac

=50

=30

20

Center 2.4835 GHz

10

MHz/

Span 100 MHz

802.11n (HT40): MCSO0/13.5 Mbps - Restricted-band band-edge at high channel (Vertical Peak)
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*RBW 1 MHz

* VBW 3 MHz

Marker 1

Ref 120 dBpV/m *Att 10 dB SWT 5 ms 2
120 Offget 10 |dB
LEMIT CHEEK PAYS
110
Y - DTSUBEAV
| AVG]
100

90

80

En R

- 60

30

20

Center 2.4835 GHz

10 MHz/

Span 100 MHz

PS

ac

802.11n (HT40): MCS0/13.5 Mbps - Restricted-band band-edge at high channel (Vertical

*RBW 1 MHz

* VBW 3 MHz

01 dBpV/m

Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.487900000 GHz
120 Offget 10 |dB
LIEMIT CHEEK
-110
DTSUBEPK
oy -100

T

—7¢C

- 60

50

30

20

Center 2.4835 GHz

10 MHz/

Span 100 MHz

PS

aAc

Average)

802.11n (HT40): MCSO0/13.5 Mbps - Restricted-band band-edge at high channel (Horizontal Peak)
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 52.82 dBpvV/m
Ref 120 dBuv/m *Att 10 dB SWT 5 ms 2.483500000 GHz
120 Offdet 10 [aB
LiMIT cHEEK pags
-110
1 = DTSUBEAV
-100
fo_/—
50 ‘\
-7
E 10 100 \
- 60 i\
- so \\A
a0
30
20
Center 2.4835 GHz 10 MHz/ Span 100 MHz

PS

ac

ShareLink 250 W

802.11n (HT40): MCS0/13.5 Mbps - Restricted-band band-edge at high channel (Horizontal Average)
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6.5.9 Transmitter Radiated Emissions above 1 GHz

Worst Case Mode: | 802.11b
Data Rate: | 1 Mbps
Measurement Distance: | 3 meters

Operating Mode: | Continuous Transmit

1000 MHz — 25000 MHz

Frequency Range:

requiring final measurements.

Note: The pre-scan plots do not show the maximized amplitude, only included for the purpose of identifying spurious emissions

Channel 1 (2412 MHZz)

Antenna Turntable EUT ) .

Frequency Reig\in Detector ) ) ) Antenna FaDcct:or Ccl):r;i?g:m Col_rtr;\elc;tled I[‘gé']t Margin

L) (dBuV/n?) P H(i:rﬂ?t Pg}?,:';y Afg;‘g;“ Polarity |~ jpy @B) | @Buv/m) |@Buvim)| @B

(VIH1/H2)

*1200.0 48.8 PK 180.0 H 150.0 H1 0.0 -5.3 43.5 74.0 -30.5
*1200.0 36.9 AV 180.0 H 150.0 H1 0.0 -5.3 31.6 54.0 -22.4
*4824.0 37.3 PK 130.0 H 295.0 H1 0.0 34 40.7 74.0 -33.3
*4824.0 26.5 AV 130.0 H 295.0 H1 0.0 34 29.9 54.0 -24.1
*19296.0 # PK - H - H1 0.0 4.7 # 74.0 -

Note:  * - indicates frequency in FCC 8§15.205 Restricted bands of operation; RB - Restricted Band

# - the maximized peak measured value was greater than 20 dB below the limit and/or complies with the average limit, thus

both peak and average were not reported
Radiated Spurious Emissions Pre-scan Vertical and Horizontal Plots

Channel 1 (2412 MHz) 1000-18000 MHz Vertical Plot

2G 3G 4G 5G 6 8

Frequency in Hz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 1 (Vertical)

120

100
£ 80 FCC Part15.209 (DTS) Peak Limit
=
8
£ 60 _ . _ __ FCCPart15.209 (Restricted Band) Avg Limit
°©
2 *
) 4OW Mol re

20

0

10G

18G
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Channel 1 (2412 MHz) 18000-25000 MHz Vertical Plot

120
1007
g 87 FCC Part15.209 Peak Limit
=1
3
c 60 FCC Part15.209 (Restricted Band) Avg Limit
T 00 000D g b AR b b
[}
- 40T
207
0
18 18.5 19 19.5 20 205 21 215 22 225 23 235 24 245 25

Frequency in GHz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 1 (Vertical)

Channel 1 (2412 MHz) 1000-18000 MHz Horizontal Plot

12071

1007
e 807 FCC Part 15.209 (DT S) Peak Limit
=1
3 I
c ©0 - N - _ FCC Part 15209 (Restricted Band) Avg Limit
3 [
[}
- MMWM

207
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 1 (Horizontal)
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Channel 1 (2412 MHz) 18000-25000 MHz Horizontal Plot

1207
1107
1007
90T

80T
FECC Part15.209 Peak Limit

70

60
FCC Part15.209 (Restricted Band) Avg Limit

SOWWWWMWMWWWW

407

Level in dBpuV/m

30T
207

107

18 185 19 195 20 205 21 215 22 225 23 235 24 245 25
Frequency in GHz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 1 (Horizontal)
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Channel 6 (2437 MHz)

Antenna urntable EUT

SA DC Correction | Corrected Limit '
Frequency : Detector : : ) Antenna Margin

(MH2) I;(eadlng PK/AV | Height | Polarity | Azimuth | pojarity Factor Factor Level [RB] (dB)

(dBuV/m) (em) | (VH) | (Deg) |(v/H1H2) (dB) (dB) (dBuV/m)) | (dBuV/m)
*4874.0 37.0 PK 130.0 295.0 H1 0.0 3.8 40.8 74.0 -33.2
*4874.0 26.6 AV 130.0 295.0 H1 0.0 3.8 30.4 54.0 -23.6
*19496.0 # PK - H - H1 0.0 4.8 # 74.0 -

Note:

* - indicates frequency in FCC §15.205 Restricted bands of operation; RB - Restricted Band

# - the maximized peak measured value was greater than 20 dB below the limit and/or complies with the average limit, thus

both peak and average were not reported

Radiated Spurious Emissions Pre-scan Vertical and Horizontal Plots

Channel 6 (2437 MHz): 1000-18000 MHz Vertical Plot

120

T e g
L

20

100
£ 80 FCC Part15.209 (DTS) Peak Limit
2
S
k= 60 _ o o _ __ FCCPart15.209 (Restricted Band) Avg Limit
@ *
[}
5 w A O W‘“

2G 3G 4G 5G 6

Frequency in Hz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 6 (Vertical)

10G

18G
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Channel 6 (2437 MHz): 18000-25000 MHz Vertical Plot

120
1001
e 807 FCC Part15.209 Peak Limit
=1
Q
- 607 FCC Part 15.209 (Restricted Band) Avg Limit
I Wmmm%w-wwwww
>
(]
=4 40
20t
0
18 185 19 195 20 205 21 215 22 225 23 235 24 245 25

Frequency in GHz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 6 (Vertical)

Channel 6 (2437 MHz): 1000-18000 MHz Horizontal Plot

1207
100
g 80 FCC Part15.209 (DTS) Peak Limit
=1
3 I
e 9 B N - _ FCC Part15.209 (Restricted Band) Avg Limit
< I *
3
401 P N 1 M
20
0
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 6 (Horizontal)
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Channel 6 (2437 MHz): 18000-25000 MHz Horizontal Plot
120
1001
g 807 FCC Part15.209 Peak Limit
=1
3
c 997 FCC Part 15209 (Restricted Band) Avg Limit
[ WWWWWWWW
3
= 40
201
o A N N B | | | |
18 185 19 195 20 205 21 215 22 22.5 23 235 24 245 25

Frequency in GHz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 6 (Horizontal)
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Channel 11 (2462 MHz)
Antenna Turntable EUT : -

Frequency R Sg‘. Detector . ) ) Antenna FDC Ccl):rrectlon CoerectIed LF'{rgt Margin

(MHz) eading -\ p Ay | Height | Polarity | Azimuth | polarity actor actor eve [RB] | "(dB)

(dBuv/m) (cm) | (VH) | (Deq) |(vHLH2) (dB) (dB) (dBuVv/m) | (dBuV/m)

*4924.0 375 PK 150.0 H 300.0 H1 0.0 4.0 41.5 74.0 -32.5
*4924.0 26.9 AV 150.0 H 300.0 H1 0.0 4.0 30.9 54.0 -23.1
*19696.0 # PK - H - H1 0.0 5.0 # 74.0 -
*22158.0 # PK - H - H1 0.0 5.7 # 74.0 -

Note:

* - indicates frequency in FCC §15.205 Restricted bands of operation; RB - Restricted Band

# - the maximized peak measured value was greater than 20 dB below the limit and/or complies with the average limit, thus
both peak and average were not reported

Radiated Spurious Emissions Pre-scan Vertical and Horizontal Plots

Channel 11 (2462 MHz): 1000-18000 MHz Vertical Plot

Level in dBuv/m

100

80

FCC Part15.209 (DTS) Peak Limit

60

40

20

I RIEPRERUR AU

_ FCC Part15.209 (Restricted Band) Avg Limit

2G 3G 4G 5G 6 8 10G 18G

Frequency in Hz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 11 (Vertical)

e ——
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Channel 11 (2462 MHz): 18000-25000 MHz Vertical Plot

120
100
£ 80 FCC Part 15.209 Peak Limit
=
3
= 9 FCC Part 15.209 (Restricted Band) Avg Limit
g 00000l oo AR O g e o O eVl
[}
- 40
20
0
18 18.5 19 19.5 20 205 21 215 22 225 23 235 24 245 25

Frequency in GHz

802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 11 (Vertical)

Channel 11 (2462 MHz): 1000-18000 MHz Horizontal Plot

120
100
g 80 FCC Part15.209 (DTS) Peak Limit
=1
3
e 9 B N - _ FCC Part15.209 (Restricted Band) Avg Limit
[
(]
=4 40 WW
20
0
16 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 11 (Horizontal)
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Channel 11 (2462 MHz): 18000-25000 MHz Horizontal Plot

1207
10071
e 807 FCC Part 15.209 Peak Limit
2
3 I
c ©0 FCC Part 15.209 (Restricted Band) Avg Limit
T Tt oo S gty SRR s i b
>
[}
- 4071
2071
0 [ AN S NS SN S ; ; ; ; ;
18 185 19 195 20 205 21 215 22 225 23 235 24 245 25
Frequency in GHz
802.11b: 1Mbps - Radiated Emissions 1-18 GHz at Channel 11 (Horizontal)
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6.5.10 Transmitter Radiated Emissions in the 30MHz to 1000MHz

A. Using adapter power supply (Model: 6A-161WPO05)

ShareLink 250 W

Worst Case Mode: | 802.11b Test Date(s): | 03/01/2016
Data Rate: | 1Mbps Test Location (Lab): | Lab B
Measurement Distance: | 3 meters Temperature (°C): | 23
Operating Frequency: | 2437 MHz Humidity (%): | 53
Test Channel: | 6 Atmospheric pressure (mbar): | 1017

Note: EUT at Full Screen Display with 1080p, 60Hz resolution; W-Fi Transmitter ON; LAN at 1GB Connection

30-1000 MHz Plot

100

80

60

FCC Part15.209 QP Limit

40

Level in dBuV/m

20

(3

¢

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
ShareLink 250 W, S/N: EXTN2500151700016
o Wi-Fi Transmitting @ 802.11b CH6 (2437 MHz)
FCC Part 15-2?9 QP Limit Full Screen Display @ 1080p, 60Hz
DN 5VDC PS Model: 6A-161WPO05
* Final Result 1-QPK 2016-03-01
Results
: 8 Antenna 8 Correction . o
Frequency | Amplitude Height Polarization Azimuth Factor Margin Limit Detector
(MHz) (dBuv) (cm) (deg) (dB) (dBuV/m) (QP/PK/AV)
(H/V) (dB)
742.188 44.0 123.0 H 279.0 235 -2.0 46.0 QP
816.443 43.7 116.0 H 306.0 253 -2.3 46.0 QP
625.002 42.8 170.0 H 254.0 22.6 -3.2 46.0 QP
445.306 40.9 100.0 H 162.0 19.0 -5.1 46.0 QP
95.942 32.8 113.0 \Y 235.0 10.2 -10.7 43.5 QP
222.689 33.6 100.0 \Y 0.0 12.5 -12.4 46.0 QP
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B. Using PoE power supply (Model: XTP PI 100)

Worst Case Mode: | 802.11b Test Date(s): | 03/02/2016
Data Rate: | 1Mbps Test Location (Lab): | Lab B
Measurement Distance: | 3 meters Temperature (°C): | 23
Operating Frequency: | 2437 Humidity (%): | 45
Test Channel: | 6 Atmospheric pressure (mbar): | 1018

Note: EUT at Full Screen Display with 1080p, 60Hz resolution; W-Fi Transmitter ON; LAN at 1GB Connection

30-1000 MHz Plot

100

80

60

FCC

Part15.209 QP Limit

40

Level in dBuvV/m

20

L 4

&

30M 50 60 80 100M 200 300 400 500 800 1G6
Frequency in Hz
ShareLink 250 W, S/N: EXTN2500151700016
o Wi-Fi Transmitting @ 802.11b CH6 (2437 MHz)
FCC Part 15.209 QP Limit Full Screen Display @ 1080p, 60Hz
NS POE PS XTP PI100 P/N:28-156-07LF
L4 Final Result 1-QPK 2016-03-02
Results
. ; Antenna . Correction . .
Frequency | Amplitude Height Polarization Azimuth Factor Margin Limit Detector
(MHz) (dBuv) (cm) (deg) (dB) (dBpV/m) (QP/PK/AV)
(H/V) (dB)
742.214 43.9 128.0 H 288.0 23.5 2.1 46.0 QP
445.319 41.2 100.0 H 153.0 19.0 -4.8 46.0 QP
625.011 39.2 100.0 \Y 80.0 22.0 -6.8 46.0 QP
31.807 31.7 100.0 \Y 70.0 155 -8.3 40.0 QP
95.921 33.7 153.0 \% 269.0 10.2 -9.8 43.5 QP
908.170 35.2 130.0 \% 82.0 26.5 -10.8 46.0 QP
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6.6 AC Power-line Conducted Emissions

Limits

FCC § 15.207 (a)

Frequency of emissions Conducted Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

RSS-Gen Issue 4 Section 8.8

* Decreases with the logarithm of the frequency

A radio apparatus that is designed to be connected to the public utility (AC) power line shall ensure that the radio
frequency voltage, which is conducted back onto the AC power line on any frequency or frequencies within the band 150

kHz-30 MHz, shall not exceed the limits in Table 3.

Table 3 — AC Power Line Conducted Emissions Limits

Frequency of emissions Conducted Limit (dBuV)
(MHz) Quasi-peak Average**
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency, ** A linear average detector is required

Conducted Emissions Test Setup and Procedure

The EUT power cord was connected to a LISN and folded back and forth forming a bundle 30 to 40 cm long. All support
equipment power cords were connected to an auxiliary LISN via a multiple outlet strip. The EUT LISN was kept at a
distance 80 cm from the closest part of the EUT.

Using the test software, an initial PEAK pre-scan was taken. After the pre-scan was complete, a minimum of 6 highest
frequencies were chosen. Quasi-Peak and Average measurements were taken at these frequencies selected. If the test
software measured any signal within 3 dB of the limit, then the same signal was re-measured manually using the front
keys of the EMI receiver to make sure of the software accuracy. This was performed for both “Line 1” and “Neutral” leads
of the EUT power cord.

Example of Calculations:
Amplitude [QP/AV] @suv) = Receiver Level @syuv) + Correction Factor (gp)

Correction Factor s) = Cable Loss (@) + LISN Insertion Loss @s) + 10 dB Attenuator
Margin @s) = Amplitude [QP/AV] @suv) — Limit [QP/AV] @suv)

6 TEST RESULTS RF Test Report: 2051-1 Page 94 0of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

<«— Vertical Reference
Ground Plane

40cm

EUT

80cm

LISN

EMI TEST
RECEIVER

—

Horizontal Reference Ground Plane

Note: 1. Support equipment were connected to the second LISN
2. Both of LISNs are at least 80 cm from the nearest part of EUT
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EUT Connection Diagram
a. Using Adapter 6A-161WPO05, 5Vdc
Non-conducting table
80 cm above ground plane
‘ G
Extron == Sl

D Adapter

USB Flash Drive

USB Keyboard

USB Mouse
Laptop LCD Monitor -
#1 #1
Laptop LCD Monitor e

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
:
: L] o IO
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

- HDMI OUT connected to LCD monitor #1 with 15 HDMI Ultra cable.

- VGA OUT connected to LCD monitor #2 with 35 VGA cable.

- Audio OUT connected to LCD monitor #2 (PC Audio IN) with 25’ Audio mini cable
- USB 1 with USB keyboard

- USB 2 with USB mouse

- USB 3 with USB Flash Drive

- Laptop #2 (receive mode) connected to EUT via Wi-Fi

- LAN/POE connected to Laptop #1 with 10’ CAT-5e UTP cable

- Power connected to AC Adapter

6 TEST RESULTS RF Test Report: 2051-1 Page 96 of 101




23 Extron Electronics

INTERFACING, SWITCHING ANDO CONTROL

ShareLink 250 W

b. Using PoE XTP PI 100, +48Vdc

Non-conducting table

80 cm above ground plane

ANT A
\

Extron

Sharelink 250 W AU IO

ol

LAN ' PoE

——uss
1l 2

Shar¢

BP0 [I]
Uss3

=

23AkiAX

USB Flash Drive

USB Kevboard

PoE

Laptop
#1

Laptop
#2

USB Mouse

- HDMI OUT connected to LCD monitor #1 with 15’ HDMI Ultra cable.
- VGA OUT connected to LCD monitor #2 with 35 VGA cable.
- Audio OUT connected to LCD monitor #2 (PC Audio IN) with 25’ Audio mini cable

- USB 1 with USB keyboard
- USB 2 with USB mouse
- USB 3 with USB Flash Drive

- Laptop #2 (receive mode) connected to EUT via Wi-Fi

- LAN/POE connected to PoE Power Supply with 10’ CAT-5e UTP cable

- PoE Power Supply connected to Laptop with 10’ CAT-5e UTP cable

LCD Monitor <
#1

LCD Monitor <
#2 <
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Test Results
A. Adapter Power Supply

Wi-Fi Operating Mode: | 802.11b Test Date(s): | 03/03/2016
Wi-Fi Operating Frequency: | 2437 MHz Test Location (Lab): | Lab E
Wi-Fi Channel | 6 Temperature (°C): | 23
Test Voltage/Frequency: | 120Vac/60Hz Humidity (%): | 46
Power Supply: | Model: 6A-161WP05 Atmospheric pressure (mbar): | 1018

Note: EUT at Full Screen Display with 1080p, 60Hz resolution; W-Fi Transmitter ON; LAN at 1GB Connection

LINE1 (L1) Plot

120

100

80

60

Level in dBuV

0

FCC Part15.207 QP Limit

FCC Part15.207 AV Limit

]
40
e
A * N s TN WEAR v wot |
20 pragenpAY daah s Mol S

300

400 500

800 1M

3M

150k 2M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
ShareLink 250, PN: 60-1558-01, S/N: EXTN2500151700016
— FCCPart15.207 QP Limit Wi-Fi Transmitting @ 802.11b CH6 (2437 MHz)
- Ei(i/ize\:vanjszu(l)t7£F\>/KL+imn Full Screen Display @ 1080p, 60Hz; Line
. Final Result 1-OPK 5VDC PS Model: 6A-161WP05
* Final Result2-AVG 2016-03-03
LINE1 (L1) Results

Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBuv) (L1/N) Factor (dB) (dB) (dBpv) (QP/AV)
0.154 49.0 L1 19.9 -16.8 65.8 QP
0.162 47.9 L1 19.9 -17.5 65.4 QP
0.174 43.5 L1 19.9 -21.3 64.8 QP
0.186 42.5 L1 19.8 -21.7 64.2 QP
0.354 33.2 L1 19.8 -25.7 58.9 QP
18.730 30.9 L1 20.0 -29.1 60.0 QP

Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBupv) (L1/N) Factor (dB) (dB) (dBpv) (QP/AV)
0.354 26.3 L1 19.8 -22.5 48.9 AV
0.162 32.3 L1 19.9 -23.0 554 AV
0.154 325 L1 19.9 -23.3 55.8 AV
0.174 28.2 L1 19.9 -26.5 54.8 AV
0.186 27.5 L1 19.8 -26.7 54.2 AV
18.730 20.0 L1 20.0 -30.0 50.0 AV
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NEUTRAL Line (N) Plot
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Frequency in Hz
ShareLink 250, PN: 60-1558-01, S/N: EXTN2500151700016
— FCCPart15.207 QP Limit Wi-Fi Transmitting @ 802.11b CH6 (2437 MHZ)
— ECC'PartRlszclJLA;/KI:mn Full Screen Display @ 1080p, 60Hz; Neutral
o FinalResut LOPK 5VDC PS Model: 6A-161WP05
A4 Final Result2-AVG 2016-03-03
NEUTRAL Line (N) Results
Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBuv) (L1/N) Factor (dB) (dB) (dBuv) (QP/AV)
0.150 50.5 N 19.8 -15.5 66.0 QP
0.166 49.3 N 19.8 -15.9 65.2 QP
0.162 49.0 N 19.8 -16.3 65.4 QP
0.374 38.2 N 19.8 -20.2 584 QP
0.178 44.3 N 19.8 -20.3 64.6 QP
19.042 31.5 N 20.1 -28.5 60.0 QP
Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBupv) (L1/N) Factor (dB) (dB) (dBuv) (QP/AV)
0.374 31.4 N 19.8 -17.0 484 AV
0.162 34.7 N 19.8 -20.7 554 AV
0.166 33.4 N 19.8 -21.7 55.2 AV
0.150 33.8 N 19.8 -22.2 56.0 AV
0.178 29.1 N 19.8 -25.4 54.6 AV
19.042 21.6 N 20.1 -28.4 50.0 AV
|
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B. Using PoE Power Supply
Wi-Fi Operating Mode: | 802.11b Test Date(s): | 03/03/2016
Wi-Fi Operating Frequency: | 2437 MHz Test Location (Lab): | Lab E
Wi-Fi Channel | 6 Temperature (°C): | 23
Test Voltage/Frequency: | 120Vac/60Hz Humidity (%): | 46
Power Supply: | PoE PS Model: XTP PI 100 Atmospheric pressure (mbar): | 1018

Note: EUT at Full Screen Display with 1080p, 60Hz resolution; W-Fi Transmitter ON; LAN at 1GB Connection

LINE1 (L1) Plot
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ShareLink 250W, PN: 60-1558-01, S/N: EXTN2500151700016
— FCCPart15.207 QP Limit Wi-Fi Transmitting @ 802.11b CH6 (2437 MHZ)
E— ECC'Partl?lslz?ZlA;/Kl;lmlt Full Screen Display @ 1080p, 60Hz; LINE
*  FiralRecultis oPK POE PS XTP PI 100 P/N: 28-156-07LF
. Final Result2-AVG 2016-03-03
LINE1 (L1) Results
Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBpv) (L1/N) Factor (dB) (dB) (dBuv) (QP/AV)
7.214 41.1 L1 20.0 -18.9 60.0 QP
7.342 40.3 L1 20.0 -19.7 60.0 QP
7.478 38.6 L1 20.0 -21.4 60.0 QP
7.098 38.5 L1 20.0 -21.5 60.0 QP
0.522 31.2 L1 19.9 -24.8 56.0 QP
5.170 28.3 L1 20.1 -31.7 60.0 QP
Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBpv) (L1/N) Factor (dB) (dB) (dBuv) (QP/AV)
7.214 33.8 L1 20.0 -16.2 50.0 AV
7.342 33.2 L1 20.0 -16.8 50.0 AV
7.478 31.1 L1 20.0 -18.9 50.0 AV
7.098 30.7 L1 20.0 -19.3 50.0 AV
0.522 22.6 L1 19.9 -23.4 46.0 AV
5.170 21.7 L1 20.1 -28.3 50.0 AV
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NEUTRAL Line (N) Plot
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ECC_Paf‘R15-2(|’t71AF\,’KL+'m“ Full Screen Display @ 1080p, 60Hz; NEUTRAL
®  FinalResult 1.OPK POE PS XTP PI 100 P/N: 28-156-07LF
. Final Result2-AVG 2016-03-03
NEUTRAL Line (N) Results
Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBuv) (L1/N) Factor (dB) (dB) (dBuv) (QP/AV)
7.262 44.8 N 20.0 -15.2 60.0 QP
7.298 44.8 N 20.0 -15.2 60.0 QP
7.350 44.3 N 20.0 -15.7 60.0 QP
7.106 43.3 N 20.0 -16.7 60.0 QP
7.014 42.4 N 20.0 -17.6 60.0 QP
4.634 33.3 N 20.1 -22.7 56.0 QP
Frequency Amplitude Line Correction Margin Limit Detector
(MHz) (dBuv) (L1/N) Factor (dB) (dB) (dBuv) (QP/AV)
7.298 38.3 N 20.0 -11.7 50.0 AV
7.262 38.2 N 20.0 -11.8 50.0 AV
7.350 38.0 N 20.0 -12.0 50.0 AV
7.106 36.2 N 20.0 -13.8 50.0 AV
7.014 35.9 N 20.0 -14.1 50.0 AV
4.634 26.9 N 20.1 -19.1 46.0 AV

--- END OF REPORT ---
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